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Date 
(yyyy/mm/dd)

________/________/________ Contact Person:

Facility Name: Physician:

Address:

Telephone #: Ext:

Units Ordered Drug Dosage Forms & Unit Quantity Indication

Ceftriaxone 250 mg x 1 vial First line treatment for adults and adolescents

Erythromycin base 250 mg x 56 tablets Alternative treatment for cephalosporin or penicillin allergy.

Azithromycin 250mg x 4 tablets

Azithromycin 250 mg x 4 tablets First line treatment in children > 9 years of age and adults

Doxycycline 100 mg x 14 capsules Alternative treatment in children > 9 years of age and adults

Erythromycin base 250 mg x 56 tablets Pregnant and lactating women

Amoxicillin 500 mg x 21 capsules Pregnant and lactating women allergic to erythromycin or azithromycin

Cefixime 400 mg x 2 tablet First line treatment in combination with 1 g azithromycin

Ceftriaxone 250 mg x 1 vial First line treatment in combination with 1 g azithromycin

Azithromycin 250 mg x 4 tablets First line treatment treatment in combination with cefixime OR ceftriaxone

Azithromycin 250 mg x 8 tablets Alternative treatment when there is severe cephalosporin allergy

Doxycycline 100 mg x 42 capsules First line treatment

Erythromycin base 250 mg x 168 tablets Alternative treatment

Azithromycin 250 mg x 12 tablets Alternative treatment

Ceftriaxone 250 mg x 1 vial Recommended treatment for acute PID (in combination with doxycycline and 
metronidazole)

Doxycycline 100 mg x 28 capsules Recommended treatment for acute PID (in combination with ceftriaxone and 
metronidazole)

Metronidazole 250 mg x 56 tablets Recommended treatment for acute PID (in combination with doxycycline and ceftriaxone). 
Metronidazole is included to provide optimal anaerobic coverage.

Azithromycin
250 mg x 7 tablets (1 tablet daily for 

7 days) OR 

Azithromycin
250 mg x 8 tablets (4 tablets once 

weekly for 2 weeks) 

Benzathine
Penicillin G†  (Bicillin)

1.2 MU x 2 syringes First line for primary, secondary, and early latent stages of infection and epidemiologic 
treatment of sexual contacts.

Benzathine
Penicillin G†  (Bicillin)

1.2 MU x 6 syringes First line for late latent infection, infection of unknown duration and tertiary syphilis NOT 
involving the CNS. 

Ceftriaxone 1 g x 10 vials Alternative treatment for penicillin allergy.

Doxycycline 100 mg x 28 capsules Alternative treatment for penicillin allergic adults and adolescents staged with primary, 
secondary or early latent infection

Doxycycline 100 mg x 56 capsules Alternative treatment for penicillin allergic adults and adolescents staged with late latent 
infection, infection of unknown duration or tertiary syphilis NOT involving the CNS

Prescriber's License No: Prescriber's Signature:Prescriber's Name:

Manitoba Health STI Medication Order Form (PLEASE PRINT) 

CHANCROID

      

Alternative treatment for acute PID (in combination with oral metronidazole) for patients 
with cephalosporin contraindication. 

CHLAMYDIA

Refer to Sexually Transmitted and Blood-Borne Infections webpage https://www.gov.mb.ca/health/publichealth/cdc/sti/index.html 

All treatments provided to patients must be recorded and reported to Manitoba Health using the Provider Report Form for Sexually Transmitted and Blood-Borne Infections 
(STBBI) and STI Treatment (https://www.gov.mb.ca/health/publichealth/surveillance/docs/mhsu_6781.pdf)

Fax order to: Taché Pharmacy – Fax: (204) 231-1739  •  Phone: (204) 233-3469 •  For Inquiries only e-mail tache@mts.net

GONORRHEA

LGV

PID

SYPHILIS

Pediatric dosing available upon request.                                                                                     
†Must be stored in a refrigerator that is temperature monitored and kept between 2-8⁰C. 
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